\\\\‘II',III'I
World Standardization Certification & Testing Group ( Shenzhen )Co.,Itd. ;m P e
S el
AWA

TEST REPORT

FCC ID: 2A1ZN-X6730B
Product: Mobile Phone
Model No.: X6730B
Trade Mark: Infinix
Report' No.: WSCT-ANAB-R&E250700055A-Wi-Fi2
Issued Date: 05 August 2025

Issued for:

INFINIX MOBILITY LIMITED

FLAT N 16/F BLOCK B UNIVERSAL INDUSTRIAL CENTRE 19-25 SHAN MEI STREET
FOTAN NT HONGKONG

Issued By:

World Standardization Certification & Testing Group(Shenzhen) Co., Ltd.
Building A-B,Baoli’an Industrial Park,No.58 and 60,Tangtou Avenue, Shiyan
Street, Bao’an District, Shenzhen City, Guangdong Province, China
TEL: +86-755-26996192

FAX: +86-755-86376605

Note: This report shall not be reproduced except in full, without the written approval of World
Standardization Certification& Testing Group (Shenzhen) Co., Ltd. This document may be altered
or revised by World Standardization Certification& Testing Group (Shenzhen) Co., Ltd. personnel
only, and shall be noted in the revision section of the document. The test results in the report only

apply to the tested sample.

Page 1



< 'y,

(GY N ",
World Standardization Certification & Testing Group ( Shenzhen )Co.,ltd. ;mgoé i EodvotiAcor SdiaBon
’/—\\ E CcCREDITED.

/\\: ACCREDITED
> B !SO/IEC 17025 ]

7, 7N\ \\\\ TESTING LABORATORY

W Certificate Number : AT-3951

Report No.: WSCT-ANAB-R&E250700055A-Wi-Fi2 Issued: 05 August 2025 Revis','é'd: None

TABLE OF CONTENTS

1 TEST CERTIFICATION 3

2 EUT DESCRIPTION 4

3 TEST DESCRIPTION 5
3.1 MEASUREMENT UNCERTAINTY 5
3.2  TEST ENVIRONMENT AND MODE 6
3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING 7
3.4  DESCRIPTION OF SUPPORT UNITS (CONDUCTED MODE) 8

4 SUMMARY OF TEST RESULTS 9

5 MEASUREMENT INSTRUMENTS 10

6 FACILITIES AND ACCREDITATIONS 11
6.1 FACILITIES 11
6.2  ACCREDITATIONS 11

7 TEST RESULTS AND MEASUREMENT DATA 12
7.1 CONDUCTED EMISSION MEASUREMENT 12
7.2 DEVIATION FROM TEST STANDARD 13
7.3 - RADIATED EMISSION MEASUREMENT 16
7.4 ANTENNA REQUIREMENT 39
7.5 EMISSION BANDWIDTH 40
7.6 MAXIMUM CONDUCTED OUTPUT POWER 68
7.7 POWER SPECTRAL DENSITY 92
7.8 FREQUENCY STABILITY 116
7.9 BAND EDGE EMISSIONS 140
7.10 DYNAMIC FREQUENCY SELECTION (DFS) 166

8 TEST SETUP PHOTOGRAPHS 178

Page 2



® S %
ws [r World Standardization Certification & Testing Group ( Shenzhen ) Co.ltd. T S Foloeei A e o
g Group ( ) Q% b erscr

“ o TESTING ORATORY
/':/:,|..\\\ Certificate Number : AT-3951

Report No.: WSCT-ANAB-R&E250700055A-Wi-Fi2 Issued: 05 August 2025 Revised: None

1 Test Certification

Product: Mobile Phone

Model No.: X6730B

Trade Mark: Infinix

Applicant: INFINIX MOBILITY LIMITED

FLAT N 16/F BLOCK B UNIVERSAL INDUSTRIAL CENTRE 19-25 SHAN
MEI STREET FOTAN NT HONGKONG

Manufacturer: INFINIX MOBILITY LIMITED
FLAT N 16/F BLOCK B UNIVERSAL INDUSTRIAL CENTRE 19-25 SHAN

MEI STREET FOTAN NT HONGKONG

Date of receipt 19 June 2025

Date of Test: 20 June 2025 to 05 August 2025
Hoplieelile FCC CFR Title 47 FCC Part 15 Subpart E
Standards:

The above equipment has been tested by World Standardization Certification & Testing Group(Shenzhen)Co.,
Ltd. and found compliance with the requirements set forth in the technical standards mentioned above. The
results of testing in this report apply only to the product, which was tested. Other similar equipment will not
necessarily produce the same results due to production tolerance and measurement uncertainties.

Tested By: Checked By:
(Wang Xiang) ( Qin Shuiquan)

Approved By: Date:
( Li Huaibi)
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2 EUT Description

Product: Mobile Phone
Model No.: X6730B
Software number X6730B-15.1.2
Hardware number V11

Trade Mark: Infinix

Band 1: 5180-5240 MHz

Band 2: 5260-5320 MHz

Band 3: 5500-5700 MHz

Band 4: 5745-5825 MHz

IEEE 802.11a/n/ac: OFDM
(BPSK/QPSK/16QAM/64QAM/256QAM)

Antenna Type: Integral Antenna

Operation Frequency:

Modulation type:

Antenna Gain -0.45dBi

Adapter: U180XSB

Input: 100-240V~50/60Hz 0.6A

Output: 5.0V=2.4A 12.0W or 7.5=2.4A 18.0W Max
Rechargeable Li-ion Polymer Battery: BL-58HX
Rated Voltage: 3.91V

Rated Capacity: 5850mAh/22.88Wh

Typical Capacity: 6000mAh/23.46Wh

Limited Charge Voltage: 4.5V

Remark: N/A.

Note: 1. N/A stands for'no applicable.
2. The antenna gain is provided by the customer. For any reported data issues caused by the antenna
gain, World Standardization Certification&Testing Group (Shenzhen) Co., Ltd assumes no responsibility.

Operating Voltage:
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3 TEST DESCRIPTION

3.1 MEASUREMENT UNCERTAINTY

No. ltem Uncertainty
1 Conducted Emission Test +3.2dB
2 RF power, conducted +0.16dB
3 Spurious emissions, conducted +0.21dB
4 All emissions, radiated(<1GHz) +4.7dB
5 All emissions, radiated(>1GHz) +4.7dB
6 Temperature +0.5°C
7 Humidity +2%

8 Receiver Spurious Emissions +2.5%

9 g§§$|:;§LSUnggid Emissions in +2 5%
10 E:r:)surp_g:(eéalﬁlr&wanted Emission in +1.3%
11 Occupied Channel Bandwidth +2.4%

NOTE:1.The reported uncertainty of measurement y + U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of

approximately 95 %.

2. The Ulab is less than Ucispr, compliance is deemed to occur if no measured disturbance level exceeds
the disturbance limit;non-compliance is deemed to occur if any measured disturbance level exceeds the
disturbance limit.

3. For conducted emission test of laboratory have a measurement uncertainty greater than

that specified in harmonized standard, this equipment can still be used provided that an

adjustment is made follows : any additionan uncertaimty in the test system over and

above that specified in-harmonized standard should be used to tighter the test
requirements-making the test harder to pass. This procedure will ensure that a test
system not comliant with harmonized standard does not increase the probability of
passing a EUT that would otherwise have failed a test if a test system comliant with
harmonized standard had been used.
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3.2 TEST ENVIRONMENT AND MODE

Operating Environment:

Temperature: 25.0°C
Humidity: 56 % RH
Atmospheric Pressure: 1010 mbar
Test Mode:
Engineering mode: Keep the EUT in continuous transmitting by
select channel and modulations(The value of
duty cycle is 98.46%)

The sample was placed (0.8m below 1GHz, 1.5m above 1GHz) above the ground plane of 3m
chamber. Measurements in both horizontal and vertical polarities were performed. During the
test, each emission was maximized by: having the EUT continuously working, investigated all
operating modes, rotated about all 3 axis (X, Y & Z) and considered typical configuration to
obtain worst position, manipulating interconnecting cables, rotating the turntable, varying
antenna height from 1m to 4m in both horizontal and vertical polarizations. The emissions
worst-case are shown in Test Results of the following pages. For the full battery state and The
output power to the maximum state.

To investigate the maximum EMI| emission characteristics generates from EUT, the test
system was pre-scanning tested base on the consideration of following EUT operation mode
or test configuration mode which possible have effect on EMI emission level. Each of these
EUT operation mode(s) or test configuration mode(s) mentioned above was evaluated

respectively.

Test Mode Description
Mode 1 802.11a
Mode 2 802.11n20
Mode 3 802.11n40
Mode 4 802.11ac20
Mode 5 802.11ac40
Mode 6 802.11ac80

Note:

(1) The measurements are performed at the highest, lowest available channels.

(2) The EUT use new battery.

(3) Record the worst case of each test item in this report.
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3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING
Test program *HH3646633#H*
Test Frequency (MHz)
Mode
NCB: 20MHz
802.11a 5180 | 5240 | 5260 | 5320 | 5500 | 5700 | 5745 | 5825
802.11n 5180 | 5240 | 5260 | 5320 | 5500 | 5700 | 5745 | 5825
802.11ac 5180 | 5240 | 5260 | 5320 | 5500 | 5700 | 5745 | 5825
NCB: 40MHz
802.11n 5190 | 5230 | 5270 | 5310 | 5510 | 5670 | 5755 | 5795
802.11ac 5190 | 5230 | 5270 | 5310 | 5510 | 5670 | 5755 | 5795
NCB: 80MHz
802.11ac 5210 | 5290 | 5530 | 5610 | 5775
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CONFIGURATION OF SYSTEM UNDER TEST

AC Mains USB Cable
Adapter EUT

\ 4

(EUT: Mobile Phone)

3.4 DESCRIPTION OF SUPPORT UNITS (CONDUCTED MODE)

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem Equipment Mfr/Brand Model/Type No. Series No. Note
1 Adapter / U180XSB / /
Note:

(1) The support equipment was authorized by Declaration of Confirmation.
(2)  For detachable type 1/O cable should be specified the length in cm in T Length s column.

()  “YES”is means “shielded” “with core”; “NO” is means “unshielded” “without core”.
(4) ~ The adapter supply by the applicant.
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Test procedures according to the technical standards:
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FCC Partl5 Subpart C&E
SStano_Iard Test Item Judgment Remark
ection
i;ggg(i) 26dB & 99% Bandwidth PASS Complies
15.407(e) 6dB Spectrum Bandwidth PASS Complies
15.407(a) gjﬁ;ﬂ}“& V(\fgr”d“‘;ted PASS Complies
15.407(a) Power Spectral Density PASS Complies
15.407(b) Unwanted Emissions PASS Complies
15.207 AC Conducted Emission PASS Complies
15.407(g) Frequency Stability PASS Complies
15.407(c) Automatically Discontinue Transmission |PASS Complies
igigg(i‘) Antenna Requirement PASS Complies
1540700 B o aoouiogs) PSS __|comples

NOTE:

(1)” N/A” denotes test is not applicable in this test report.
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5 MEASUREMENT INSTRUMENTS

NAME OF MANUFACTURER MODEL SERIAL Calibration | Calibration
EQUIPMENT NUMBER Date Due.
Test software -- EZ-EMC CON-03A - -
Test software -- MTS8310 - - -

EMI Test Receiver R&S ESCI 100005 2024-11-05 | 2025-11-04
LISN AFJ LS16 16010222119 | 2024-11-05 | 2025-11-04
LISN(EUT) Mestec AN3016 04/10040 2024-11-05 | 2025-11-04
Universal Radio
Communication R&S CMU 200 1100.0008.02 | 2024-11-05 | 2025-11-04
Tester
Coaxial cable Megalon LMR400 N/A 2024-11-05 | 2025-11-04
GPIB cable Megalon GPIB N/A 2024-11-05 | 2025-11-04
Spectrum Analyzer R&S FSU 100114 2024-11-05 | 2025-11-04
Pre Amplifier H.P. HP8447E 2945A02715 | 2024-11-05 |2025-11-04
Pre-Amplifier CDSI PAP-1G18-38 == 2024-11-05 | 2025-11-04
Bi-log Antenna SCHWARZBECK VULB9168 01488 2025-07-29 | 2026-07-28
9*6*6 Anechoic S == == 2024-11-05 | 2025-11-04
Horn /Antenna Igl\cl) (g/: E EIQRN IﬁI(EB CE18000 -- 2024-11-05 | 2025-11-04
Horn Antenna SCHWARZBECK | BBHA9120D 9120D-631 2024-11-05 | 2025-11-04
Cable TIME MICROWAVE LMR-400 N-TYPEO4 2024-11-05 | 2025-11-04
System-Controller CCS N/A N/A N.C.R N.C.R
Turn Table CCs N/A N/A N.C.R N.C.R
Antenna Tower CCS N/A N/A N.C.R N.C.R
RF cable Murata MXHQSJ 00 - 2024-11-05 | 2025-11-04
Loop Antenna EMCO 6502 00042960 2024-11-05 | 2025-11-04
Horn Antenna SCHWARZBECK BBHA 9170 1123 2024-11-05 | 2025-11-04
Power meter Anritsu ML2487A 6K00003613 2024-11-05 | 2025-11-04
Power sensor Anritsu MX248XD = 2024-11-05 | 2025-11-04
Spectrum Analyzer Keysight N9010B MY60241089 | 2024-11-05
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6 Facilities and Accreditations

6.1 FACILITIES
All measurement facilities used to collect the measurement data are located at

World Standardization Certification & Testing Group (Shenzhen) Co., Ltd.
Building A-B,Baoli’an Industrial Park,No.58 and 60,Tangtou Avenue, Shiyan Street, Bao’an District,

Shenzhen City, Guangdong Province, China

The sites are constructed in conformance with the requirements of ANSI C63.4 and CISPR Publication 32.
All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference Measuring Apparatus and
Measurement Methods.”

6.2 ACCREDITATIONS
Our laboratories are accredited and approved by the following approval agencies according to ISO/IEC

17025:2017.
USA ANAB - Certificate Number: AT-3951
China CNAS (Registration Number: L3732)
Canada ISED(CAB identifier:CN0178)

Copies of granted accreditation certificates are available for downloading from our web site,
http://lwww.wsct-cert.com
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7 Test Results and Measurement Data

7.1 CONDUCTED EMISSION MEASUREMENT
POWER LINE CONDUCTED EMISSION Limits (Frequency Range 150KHz-30MHz)

Issued: 05 August 2025

I/"/uln\“\\

Revised: None

R
WA &

TESTING L RATORY
Certificate Number : AT-3951

Class A (dBuV) Class B (dBuV)
FREQUENCY (MHz) : : Standard
Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 * FCC
0.50 -5.0 73.00 60.00 56.00 46.00 FCC
5.0 -30.0 73.00 60.00 60.00 50.00 FCC
Note:

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting

Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz

IF Bandwidth 9 kHz
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7.1.1 TEST PROCEDURE

a. The EUT was placed 0.4 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. /O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

(.2 DEVIATION FROM TEST STANDARD

No deviation
TEST SETUP
/ Vertical Reference
Ground Plane / Test Receiver
—— L1
40cm __

=uT 2332
]

80cm
LISN
L] | = ]

N v

\ Horizontal Reference

Ground Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

7.2.1 EUT OPERATING CONDITIONS

The EUT is working in the Normal link mode. All modes have been tested and normal link-mode is
worst.

Devices subject to Part 15 must be tested for all available U.S. voltages and frequencies (such as a
nominal 120 VAC, 60 Hz and 240 VAC, 50 Hz) for which the device is capable of operation. So, The

configuration 120 VAC, 60 Hz and 240 VAC, 50 Hz were tested respectively, but only the worst
configuration (120 VAC, 60 Hz) shown here.
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7.2.2 TEST RESULTS
Conducted Emission on Line Terminal of the power line (150 kHz to 30MHz)-worst
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90.0 dBu¥
80
70
&0 ‘\\\ F[i[: Fart15 CE-Clazz B_QP
50 \\ I-L;E FPart15 CE Clazs B_AVe
10 : I .
30 2 4 ' ' 1 peak
= | ke 2 ave
10
0
-10
-20
-30
0150 0500 [MHz] 5 000 J0_000
No- | PN " | @Buv) | (@B) | (dBuv) | (dBuv) | (aB) |
1 0.2265 18.98 20.67 39.65 6258 |-2293 QP
2 0.2265 409 20.67 2476 52.58 |-2782| AVG
3 0.4875 16.21 20.52 36.73 56.21 |-19.48 | QP
4 0.4875 1.33 20.52 21.85 46.21 |-2436| AVG
5 1.4325 16.87 20.64 37.51 56.00 |-1849 QP
6 * 1.4325 713 20.64 2707 46.00 |-18.23| AVG
7 49830 12.94 20.57 33.51 56.00 |-2249| QP
8 49830 -1.41 20.57 19.16 46.00 |-26.84 | AVG
9 13.4115 11.72 20.26 31.98 60.00 |-28.02| QP
10 13.4115 -6.63 20.26 13.63 50.00 |-36.37| AVG
11 23.8470 8.16 20.52 28.68 60.00 |[-31.32| QP
12 23.8470 -6.43 20.52 14.09 50.00 |-3591| AVG

Remark: All the modes have been investigated, and only worst mode is presented in this report.
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Conducted Emission on Neutral Terminal of the power line (150 kHz to 30MHz)

90.0 dBuV
a0
70
60 ‘\\\ F[i[: Part15 CE-Claz= B_QP
50 \\ I-L;E FPart15 CE Clazs B_AVe
40 3 5 g ; |
30 peak
20 : : 0 12 AVG
10
1]
-10
-20
-30
0150 0500 [MHz] 5 000 J0_000
No. | "k | aBuvy | (@) | (@Buv) | (@Buv) | (@8) | o=
1 0.2220 20.08 20.68 40.76 62.74 |-21.98| QP
2 0.2220 425 20.68 2493 5274 |-2781| AVG
3 0.6180 1527 20.53 35.80 56.00 |-20.20( QP
4 0.6180 -3.99 20.53 16.54 46.00 |-2946| AVG
5 1.5180 13.08 20.64 3372 56.00 |-2228( QP
6 1.5180 -2.94 20.64 17.70 46.00 |-28.30| AVG
7 27015 16.43 20.60 37.03 56.00 |(-1897( QP
8 27015 274 20.60 2334 46.00 |-2266| AVG
9 8.1870 833 20.49 2882 60.00 |(-31.18( QP
10 8.1870 -7.34 20.49 13.156 50.00 |-36.85| AVG
11 20.9805 855 20.33 28.88 60.00 [(-3112| QP
12 20.9805 -6.25 20.33 14.08 50.00 |-3592| AVG
Notel:

Freq. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = Antenna factor + Cable loss

Measurement (dBuV) = Reading level (dBuV) + Corr. Factor (dB)

Limit (dBuV) = Limit stated in standard

Margin (dB) = Measurement (dBuV) — Limits (dBuV)

Q.P. =Quasi-Peak =~ AVG =average

* is meaning the worst frequency has been tested in the frequency range 150 kHz to 30MHz.
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7.3RADIATED EMISSION MEASUREMENT

Radiated Emission Limits (Frequency Range 9kHz-1000MHz)

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.
Frequencies Field Strength Measurement Distance
(MH2z) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Limit (dBuV/m) (at 3M)

PEAK AVERAGE
Above 1000 74 54
Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

FREQUENCY (MHz)

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RB / VB (emission in restricted
band) 1 MHz / 1 MHz for Peak, 1 MHz / 1Hz for Average
Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP
Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHZ~1000MHz /. RB 120kHz for QR 22 20)
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7.3.1 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
open area test site. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested and performed pretest to three
orthogonal axis. The worst case emissions were reported

7.3.2 DEVIATION FROM TEST STANDARD
No deviation

Page 17
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7.3.4 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.

7.3.5 RESULTS (BELOW 30 MHZ)

Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F

Note 1:  The symbol of “--” in the table which means not application.

Note 2: For the test data above 1 GHz, According the ANSI C63.10-2013, where limits are specified for both
average and peak (or quasi-peak) detector functions, if the peak (or quasi-peak) measured value
complies with the average limit, it is unnecessary to perform an average measurement.

Note 3: . The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which was
20 dB lower than the limit line per 15.31(0) was not reported.

Note 4: = The EUT is working in the Normal link mode below 1 GHz. All modes have been tested and normal

link mode. is worst.
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7.3.6 TEST RESULTS (BETWEEN 30M — 1000 MHZ)
Please refer to following diagram for individual

Below 1GHz
Horizontal:

720 dBu¥/m

Limit:

Margin:

pry
h*]
(FE]
Eih‘

32 L)

e

-8

30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dBuV/m dB Detector

1 1 435800 40.05 -6.88 33.17 40.00 -6.83 QP
2 187.1400  34.90 -3.24 3166 4350 -11.84 QP
3 415.0900 28.27 3.22 3149 46.00 -1451 QP
- 615.8800  26.66 8.08 3474 46.00 -11.26 QP
5
6

823.4600  26.05 11.50 3755 46.00 -845 QP
* 937.9200 26.57 13.66 40.23 46.00 -577 QP

Remark: All the modes have been investigated, and only worst mode is presented in this report.
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Vertical:
2.0 dBu¥/m

-8

30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ~ment  Limit Over
MHz dBuV dB dBuV/m dBuV/m dB Detector

1 * 43,5799 5495  -20.52 3443 40.00 -557 QP
2 189.0800  48.36  -19.72 2864 4350 -14.86 QP
3 399.5699  48.41 -18.77 2064 46.00 -16.36 QP
- 568.3500  51.54  -17.90 33.64 46.00 -12.36 QP
5
6

7904800  53.60  -16.71 3689 46.00 -9.11 QP
I 923.3700 55.60 -15.80 39.80 46.00 -620 QP

Notel:

Freq. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = Antenna factor + Cable loss - Amplifier factor.
Measurement (dBuV) = Reading level (dBuV) + Corr. Factor (dB)
Limit (dBuV) = Limit stated in standard

Margin (dB) = Measurement (dBuV) — Limits (dBuV)
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7.3.7 TEST RESULTS (ABOVE 1GHZ)
Note: 1.The spurious above 18G is noise only, do not show on the report.
2. Report and only recorded the worst-case scenario 802.11a.
11a, 1 GHz to 18 GHz, Channel (5180 MHz), ANT H -
[ 7 Peak P AV aP PK — Limiti Limitz —— Tracel Trace2 |

Level[dB{uV]]

Freq[GHz]

1 1408.1250 39.39 2509 14.3 74 -34.61 154.7 | Horzontal PK Pass
1 1408.1250 30.43 25.09 534 54 -23.57 184.7 | Horzontal AV Pass
2 2528.7500 50.61 27863 2298 74 -23.39 09 Horizontal PK Pass
2 2528.7500 34.75 2763 712 54 -19.25 09 Horizontal AV Pass
3 5743.7500 72.31 32.39 J39.92 74 -1.69 360.1 | Horzontal PK Pass
3 5743.7287 -80 32.39 -112.39 54 -134 359.5 | Horizontal AV Pass
4 7966.0000 4149 8.18 33.31 74 -32.51 136.7 | Horzontal PK Pass
4 7968.0000 3412 8.18 2594 54 -19.88 136.7 | Horzontal AV Pass
5 10134.0000 45.01 1277 3224 74 -28.99 124.6 | Horzontal PK Pass
5 10134.0000 37.03 12,77 2426 54 -16.97 124.8 | Horzontal AV Pass
6 13617.0000 50.58 18.01 3257 74 -2342 2522 | Horizontal PK Pass
6 13617.0000 4232 18.01 24.31 54 -11.68 2522 | Honzontal AV Pass

E-mail: fengbing.wang@wsct-cert.com
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11a, 1 GHz to 18 GHz, Channel (5180 MHz), ANT V _
[ 7 Peak AV ap PK —— Limiti Limit2 —— Tracel Trace2 |

2 .

T It piser——

3 i e

Freq[GHz]
1 1290.0000 39.15 2472 14.43 74 -34.85 2575 Wertical PK Pass
1 1290.0000 2963 2472 49 54 -24.37 2575 Wertical AV Pass
2 2549.3750 44.31 27.66 16.65 4 -29.69 304 Vertical PK Pass
2 2549.3750 34.96 27.66 7.3 54 -19.04 304 Wertical AV Pass
3 57431250 50.06 3239 2767 4 -13.94 05 Wertical PK Pass
3 57431250 47.89 32.39 15.5 b4 6.1 05 Wertical AV Pass
4 8133.0000 4271 8.57 34.14 4 -3129 1073 Wertical PK Pass
4 8133.0000 34.19 8.57 2562 b4 -19.81 1073 Vertical AV Pass
5 10987.5000 46.94 15.54 314 4 -27.06 330.8 Wertical PK Pass
5 10987.5000 38.88 15.54 234 b4 -16.12 3308 Wertical AV Pass
6 136455000 499 18.1 318 4 -24.1 0 Wertical PK Pass
6 136455000 4209 18.1 23.99 54 -11.91 ] Wertical AV Pass
ADD : Building A-B,Baoli‘an Ifdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, St Cif, Guangdéng Province, China

96053,26096144 FAX :0086-755-86376605

TEL: 0086-755-2699619
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11a, 1 GHz to 18 GHz, Channel (5240 MHz), ANT H Y 4.
[ 7 Peak AV ap PK —— Limiti Limit2 —— Tracel Trace2 |

Frevmeepeey R

e

Level[dB{uV)]

Freq[GHz]

1 1610.0000 391 249 142 74 -34.9 1415 | Honzontal PK Pass
1 1610.0000 30.39 249 549 b4 -2381 1415 | Honzontal AV Pass
2 3068.7500 46.49 2824 18.25 74 -27 51 187 Horizontal PK Pass
2 3068.7500 3704 28.24 5.8 bd -16.96 187 Horizontal AV Pass
3 5748.7500 61.06 324 28.66 4 -1294 83 Honzontal PK Pass
3 5748.7500 47.79 324 15.39 bd -6.21 83 Horizontal AV Pass
4 8295.0000 42.06 893 3313 4 -31.94 0 Honzontal PK Pass
4 8295.0000 34.39 893 2546 54 -19.61 0 Horizontal AV Pass
5 12304 5000 47 43 16.47 30.96 T4 -26.57 606 | Honzontal PK Pass
5 12304.5000 39.1 16.47 2264 54 -14.89 60.6 | Horizontal AV Pass
6 178455000 5372 29 30.81 4 -20.28 1994 | Honzontal PK Pass
6 178455000 45.86 29 2295 b4 -8.14 1994 | Honzontal AV Pass
ADD: Building A-B,Baoli‘an Industrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stg€et, Bao'an District, St City, Guangd6ng Province, China

96053,26096144 FAX :0086-755-86376605

TEL: 0086-755-2699619

Member of the WSCT Group (WSCT SA)
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11a, 1 GHz to 18 GHz, Channel (5240 MHz), ANT V
[ 7 Peak AV ar PK —— Limit1 Limit2 —— Tracel Trace? |

':II'

5.

§ R s e

3

Freq[GHz]
1 17518750 | 3978 2498 148 74 3422 | 986 | Vertical PK Pass
1 17518750 |  30.93 2498 595 54 2307 | 986 | Vertical AV Pass
2 30137500 | 4623 2821 18.02 74 2777 | 3365 | Vertical PK Pass
2 3013.7500 37 2821 879 54 A7 | 3365 | Verical AV Pass
3 E754.3750 | 6084 32.41 2843 74 1316 | 3126 | Vertical PK Pass
3 E754.3750 |  47.37 3241 14.96 54 663 | 3126 | Verical AV Pass
4 8218.5000 422 8.8 334 74 318 | 2448 | Vertical PK Pass
4 82185000 | 3457 88 2577 54 1943 | 2448 | Vertical AV Pass
5 111180000 | 46.12 15.85 3027 74 2788 | 906 | Vertical PK Pass
5 111180000 | 3928 1585 2343 54 1472 | 906 | Vertical AV Pass
6 13765 5000 £0.7 18.45 3225 74 233 | 332 | Vel PK Pass
B 137655000 | 4151 1845 2306 £A 1243 | 332 | Vertical AV Pass
ADD: Building A-B,Baolr'an Ngstrial Py#f No.58 and 60, Tangtou Avenue piyan Sipfér, Bso'an District, Shenzhen ha: i

TEL:0088-755-

Member of the WSC
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11a, 1 GHz to 18 GHz, Channel (5260 MHz), ANT H
[ 7 Peak AV QP PK —— Limit] Limit2 —— Tracel Trace2 |

Level[dB{uv)]

Freq[GHz]

1 1362.5000 39.07 24.97 14.1 74 -3493 352.9 | Horizontal PK Pass
1 1362.5000 29.93 2497 495 54 -24.07 3529 | Horizontal AV Pass
2 2509.3750 4424 2761 16.63 4 -29.76 3529 | Horizontal PK Pass
2 2509.3750 3531 2761 7.7 54 -18.69 352.9 | Honzontal AV Pass
3 5745.0000 58.35 32.39 25.96 4 -15.65 101 Horizontal PK Pass
3 5745.0000 47.84 32.39 15.45 54 -6.16 101 Horizontal AV Pass
4 7125.0000 4112 6.85 34.27 74 -3288 186.2 | Horizontal PK Pass
4 7125.0000 331 6.85 26.25 54 -20.9 186.2 | Henzontal AV Pass
5 10512.0000 4595 13.99 31.96 4 -28.05 3236 | Horizontal PK Pass
5 10512.0000 38.23 13.99 24.24 54 -15.07 323.6 | Horizontal AV Pass
6 14064.0000 50.6 19.07 31.53 74 -234 403 | Horizontal PK Pass
6 14064.0000 4237 19.07 233 b -1163 40.3 | Horizontal AV Pass
ADD: Building A-B,Baoli‘an Ifdustrial Pafk,No.58 and 60, Tangtou Avenue, Shiyan Stydet, Bao'an District

TEL:0088-755-

Member of the WSC
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11a, 1 GHz to 18 GHz, Channel (5260 MHz), ANT V _
[ 7 Peak b AV ap Pi —— Limit! Limit2 —— Tracel Trace2 |

é_
»
Freq[GHz]
1 1363.7500 3948 2497 14.51 74 -3452 142 Wertical PK Pass
1 1363.7500 30.03 2497 5.06 54 -2397 142 Wertical AV Pass
2 2436.2500 4434 27.38 16.96 74 -29.66 358.9 Wertical PK Pass
2 2436.2500 3512 2738 7.74 hd -18.88 358.9 Wertical AV Pass
3 5740.0000 648 3238 3242 74 92 2682 Vertical PK Pass
3 57399132 0 3238 3238 K 54 3596 Wertical AV Pass
4 8067.0000 41.78 8.41 33.37 74 -3222 3339 Wertical PK Pass
4 8067 .0000 34.02 841 2561 A4 -19.98 3339 Wertical AV Pass
5 11556.0000 4672 16.21 3051 74 -2728 21648 Wertical PK Pass
5 11556.0000 39.03 16.21 2282 M -14.97 216.8 Wertical AV Pass
6 17764 5000 5225 224 2985 74 -2175 398 Wertical PK Pass
6 17764.5000 4518 224 2278 A4 -8.82 398 Wertical AV Pass
ADD: Building A-B,Baoli‘an INdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen Cilyy, Guangdéng Province, China
TEL:0088-755- FAX :0086-755-86376605 Http: www.wsct-cert.com
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11a, 1 GHz to 18 GHz, Channel (5320 MHz), ANT H _
[ 7 Peak » AV aP PK —— Limit1 Limit2 —— Trace1 Trace2 |
é— 3 » L_..-.v—""’/
f #P11wwﬂ_p~v— it
R SN e

Freq[GHz]

1 1293.1250 38.58 2473 13.85 T4 -3542 359.5 | Horizontal PK Pass
1 1293.1250 296 2473 487 54 -24.4 359.5 | Honzontal A Pass
2 27081250 4551 27 .85 17.66 T4 -28.49 338.9 | Honzontal PK Pass
2 2708.1250 35.71 2785 7.86 54 -18.29 338.9 | Horzontal AV Pass
3 5747.5000 56.71 324 24.31 T4 -17.29 146.7 | Horizontal PK Pass
3 5747.5000 47.02 324 14.62 b4 -6.98 146.7 | Horizontal AV Pass
4 74475000 415 71.32 3418 74 -325 686 | Horzontal PK Pass
4 T447.5000 33.56 732 26.24 b -20.44 68.6 | Horzontal AV Pass
5 10683.0000 4712 14.56 3254 T4 -26.88 54.3 | Horzontal PK Pass
5 10683.0000 38.49 14 58 239 bd -15.51 543 | Horzontal A Pass
6 151545000 50.11 19.49 30.62 T4 -23.89 305 | Horzontal PK Pass
6 151545000 4241 19.49 2292 54 -1159 305 | Honzontal A Pass
ADD: Building A-B,Baoli‘an Industrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen City, Guangdéng Province, China

TEL:0088-755- Hitp: www.wsct-cert.com
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11a, 1 GHz to 18 GHz, Channel (5320 MHz), ANT V
[ 7 Peak b AV QP PK —— Limit] Limit2 —— Tracel Trace2 |

; ——
T P s s a——
Freq[GHz]
1 1552 5000 399 2495 14.95 74 -34.1 -0.1 Vertical PK Pass
1 1552 5000 30.61 2495 566 54 -23.39 -0.1 Vertical Ay Pass
2 2642 5000 44 58 2777 16.81 T4 -29.42 37T Vertical PK Pass
2 2642 5000 3511 277 734 54 -18.89 KLY Vertical AV Pass
3 5747 5000 6261 324 30.21 T4 -11.39 1539 Vertical PK Pass
3 5747 5000 47.88 324 15.48 54 -6.12 1539 Vertical Ay Pass
4 8529.0000 42 06 925 3281 T4 -3194 1236 Vertical PK Pass
4 8529.0000 34N 925 24 .86 54 -19.89 1236 Vertical Ay Pass
) 11928.0000 47.18 16.6 3058 T4 -26.82 360 Vertical PK Pass
5 11928.0000 3922 166 2262 54 -1478 360 Vertical AV Pass
6 17920 5000 5313 2339 2974 T4 -2087 368 Vertical PK Pass
6 17920.5000 4626 2339 287 54 174 388 Vertical A Pass
ADD : Building A-B,Baoli‘an Ifdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District

TEL:0088-755-

Member of the WSC
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11a, 1 GHz to 18 GHz, Channel (5500 MHz), ANT H
[ 7 Peak AV aP PK —— Limit] Limit2 —— Trace1 Trace2 |

Level[dB{uV)]

Freq[GHz]

1 1843.7500 41.62 252 16.42 T4 -3238 18.8 | Horzontal PK Pass
1 1843.7500 33.08 252 7.68 24 -20.92 18.8 | Honzontal AV Pass
2 3123.1250 45.02 2827 20.75 T4 -24.98 98.9 | Horizontal PK Pass
2 3123.1250 396 2827 11.33 54 -14.4 989 | Henzontal A Pass
3 5756.8750 61.11 3241 287 T4 -1289 -01 Horizontal PK Pass
3 5756.8750 50.13 324 17.72 54 -3.87 -0.1 Horizontal A Pass
4 6808.5000 394 5.65 3375 T4 -346 519 | Horzontal PK Pass
4 5808.5000 3225 5.65 26.6 54 -21.75 519 | Horizontal AV Pass
5 11061.0000 47.21 15.82 31.39 T4 -26.79 318.5 | Honzontal PK Pass
5 11061.0000 39.08 15.82 23.26 24 -14.92 318.5 | Honzontal AV Pass
6 17979.0000 5363 2378 29.85 T4 -20.37 203.7 | Horizontal PK Pass
6 17979.0000 4712 2378 2334 54 -6.88 203.7 | Horzontal A Pass
ADD: Building A-B,Baoli‘an Industrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stg€et, Bao'an District, St

TEL: 008 192 26996053,26096144 FAX : 0086-755-86376605 E-mail: fengbing. wang@wsct-cer
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11a, 1 GHz to 18 GHz, Channel (5500 MHz), ANT V R 4.
[ 7 Peak AV QP PK —— Limit] Limit2 —— Tracei Trace2 |

Level[dB{uV)]

Freq[GHz]

1 1420.0000 40.8 25.08 15.72 4 -33.2 1295 Vertical PK Pass
1 1420.0000 31.83 2508 6.75 54 27 129.5 Vertical AV Pass
2 2403.7500 45.05 272 17.78 74 -28.95 246.7 Vertical PK Pass
2 2403.7500 36.36 2727 9.09 54 -17.64 2467 Vertical AV Pass
3 5761.2500 B62.24 3242 29.82 74 -11.78 2 Vertical PK Pass
3 5761.2500 50.8 3242 18.38 b4 -32 2 Vertical AV Pass
4 8215.5000 41.66 8.79 32.87 4 -3234 269.3 Vertical PK Pass
4 82155000 3472 8.79 2593 b4 -19.28 2693 Vertical AV Pass
5 11130.0000 47.92 15.83 32.09 4 -26.08 359.9 Vertical PK Pass
5 11130.0000 38.82 15.83 2299 b4 -15.18 3599 Vertical AV Pass
6 17955.0000 53.97 2361 30.36 74 -20.03 a4 Vertical PK Pass
6 17955.0000 46.33 2361 272 b -1.67 a4 Vertical AV Pass
ADD: Building A-B,Baoli‘an Industrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stg€et, Bao'an District, St City, Guangd6ng Province, China

96053,26096144 FAX :0086-755-86376605

TEL: 0086-755-2699619

Member of the WSCT Group (WSCT SA)
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11a, 1 GHz to 18 GHz, Channel (5700 MHz), ANT H _
[ 7 Peak > AV ap PK —— Limiti Limit2 —— Tracel Trace2 |

Level[dB{uV]]

Freq[GHz]

1 1749.3750 4217 24.97 172 74 -31.83 188.2 | Horzontal PK Pass
1 1749.3750 32.57 24.97 76 54 -2143 188.2 | Honzontal AV Pass
2 28281250 4742 2799 1943 74 -26.58 ] Horizontal PK Pass
2 2828.1250 38.24 2799 10.25 4 -15.76 ] Horizontal AV Pass
3 5800.6250 61.21 3248 2873 74 -1279 93.8 | Horzontal PK Pass
3 5800.6250 51.18 3248 18.7 5 -2.82 938 | Honzontal A Pass
4 7054.5000 4142 6.53 34.89 74 -3258 357 Horizontal PK Pass
4 7054.5000 32.65 6.53 26.12 b4 -21.35 357 Horizontal AV Pass
5 10320.0000 4542 13.35 3207 74 -28.58 895 | Honzontal PK Pass
5 10320.0000 3713 13.35 2378 54 -16.87 §9.5 | Honzontal AV Pass
6 14130.0000 50.95 19 31.95 74 -23.05 288.7 | Honzontal PK Pass
6 14130.0000 4277 19 2377 5 -11.23 288.7 | Honzontal AV Pass
ADD: Building A-B,Baoli‘an Ifdustrial Pafk,No.58 and 60, Tangtou Avenue, Shiyan Stydet, Bao'an District

TEL:0088-755-
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11a, 1 GHz to 18 GHz, Channel (5700 MHz), ANT V Y4
[ 7 Peak AV ap PK — Limitl Limit2 —— Tracel Trace2 |

Level[dB{uV]]

Freq[GHz]

1 1671.2500 4255 2494 17.61 4 -31.45 05 Vertical PK Pass
1 1671.2500 326 24.94 7.66 o4 -214 05 Vertical A Pass
2 2926.2500 47.45 281 19.34 4 -26.55 1 Vertical PK Pass
2 2926.2500 39.03 281 10.92 b4 -14.97 1 Vertical AV Pass
3 5806.2500 63.95 3249 31.46 T4 -10.05 435 Vertical PK Pass
3 5806.2500 51.59 3249 19.1 b4 241 435 Vertical AV Pass
4 6882.0000 40.37 5.96 34.41 4 -33.63 340.8 Vertical PK Pass
4 6882.0000 32.37 596 26.41 54 -2163 3408 Vertical Ay Pass
5 10551.0000 4543 14.13 31.3 4 -28.57 2962 Vertical PK Pass
5 10551.0000 38.14 14.13 24.01 o4 -15.86 2962 Vertical A Pass
6 13665.0000 50.1 18.16 31.54 4 -239 192.2 Vertical PK Pass
6 13665.0000 4239 18.16 24.23 o4 -11.61 192.2 Vertical AV Pass
ADD: Building A-B,Baoli‘an Industrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, Shenzhen ince, China

TEL:0088-755-
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11a, 1 GHz to 18 GHz, Channel (5745 MHz), ANT H
[ 7 Peak AV QP P —— Limiti Limit2 —— Tracel Trace |

Level[dB{uv]]

Freq[GHz]

1 1526.8750 4017 2497 15.2 74 -33.83 2095 | Henzontal PK Pass
1 1526.8750 31.03 24497 6.06 4 -2297 2095 | Horzontal AV Pass
2 2582.5000 46.47 7T 18.77 74 -2753 7 Horizontal PK Pass
2 2582.5000 35.72 277 8.02 54 -18.28 7 Horizontal AV Pass
3 5748.1250 68.8 324 36.4 74 52 286.1 | Honzontal PK Pass
3 5748.0500 0 324 =324 5 -54 359.5 | Horizontal AV Pass
4 7749.0000 41.44 7.96 33.48 74 -32.56 2276 | Honzontal PK Pass
4 7749.0000 34.02 7.96 26.06 54 -19.98 2276 | Honzontal AV Pass
5 11820.0000 4745 16.27 31.18 74 -26.55 0.5 Horizontal PK Pass
5 11820.0000 39.19 16.27 2292 b4 -14.81 0.5 Horizontal AV Pass
6 17910.0000 53.23 2333 299 74 -20.77 276.6 | Honzontal PK Pass
6 17910.0000 46.24 2333 2291 b4 -1.76 276.6 | Honzontal AV Pass
ADD: Building A-B,Baoli‘an INdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, St

TEL: 008 192 26996053,26096144 FAX : 0086-755-86376605 E-mail: fengbing. wang@wsct-cer
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11a, 1 GHz to 18 GHz, Channel (5745 MHz), ANT V
[ 7 Peak AV ar Pk —— Limit1 Limit2 —— Tracel Trace2 |

Level[dB{uV)]

Freq[GHz]

1 1451.2500 39.55 2505 14.5 T4 -34.45 3595 Vertical PK Pass
1 1451.2500 30.81 2505 576 b4 -23.19 359.5 Vertical AV Pass
2 2407 5000 449 2729 17.61 T4 -29.1 120.5 Vertical PK Pass
2 2407 5000 35.39 2729 8.1 b -18.61 1205 Vertical AV Pass
3 5766.2500 61.06 3243 2863 T4 -1294 3321 Vertical PK Pass
3 5766.2500 5244 3243 20.01 54 -1.56 3321 Vertical AV Pass
4 6415.5000 40.14 458 35.56 T4 -33.86 2766 Vertical PK Pass
4 6415.5000 31.92 458 2734 b4 -22.08 2766 Vertical AV Pass
5 10222.5000 4437 13.05 31.32 T4 -2963 356.5 Vertical PK Pass
5 10222.5000 3725 13.05 242 b4 -16.75 356.5 Vertical AV Pass
6 15178.5000 4967 19.31 30.36 T4 -2433 2252 Vertical PK Pass
6 15178.5000 4265 19.31 2334 b4 -11.35 2252 Vertical AV Pass
ADD: Building A-B,Baoli‘an INdustrial Park,No.58 and 60, Tangtou Avenue, Shiyan Stgéet, Bao'an District, St

TEL: 008 192 26996053,26096144 FAX : 0086-755-86376605 E-mail: fengbing. wang@wsct-cer




o

S \‘\"l”/" )
® S, A Jﬂ B
. o4h age . ' S =
w5 [ , World Standardization Certification & Testing Group (Shenzhen )Co.,ltd. M L

?/R? ACCREDITED

NS T

AV Ll AN rificato Number : AT 3951

Report No.: WSCT-ANAB-R&E250700055A-Wi-Fi2 Issued: 05 August 2025 Revised: None
11a, 1 GHz to 18 GHz, Channel (5825 MHz), ANT H
[ 7 Peak > AV ap PK —— Limit] Limit2 —— Tracel Trace2 |

FPTRR P rreTIT R e

.
e e,
i

Level[dB{uV)]

NN U—

Freq[GHz]

1 1332.5000 40.09 24 86 15.23 T4 -33.91 22848 | Horzontal PK Pass
1 1332.5000 30.7 24 86 554 54 -233 2288 | Honzontal AV Pass
2 2601.2500 4542 2772 17.7 T4 -28.58 1379 | Horizontal PK Pass
2 2601.2500 36.05 2772 8.33 54 -17.95 1379 | Honzontal AV Pass
3 5764.3750 61.46 32.42 29.04 T4 -1254 197.8 | Horizontal PK Pass
3 5764.3750 523 32.42 19.88 54 -1.7 197.8 | Horizontal AV Pass
4 8505.0000 4234 922 3312 T4 -3166 582 | Honzontal PK Pass
4 8505.0000 34.57 922 2535 54 -1943 58.2 | Horzontal AV Pass
5 11134.5000 46.63 15.83 30.8 74 -27.37 2806 | Herzontal PK Pass
5 11134.5000 39.18 15.83 2335 54 -14.82 2806 | Horzontal AV Pass
6 14143.5000 50.43 18.96 3145 T4 -2357 357.9 | Horzontal PK Pass
6 14143.5000 423 18.98 2332 54 -11.7 3579 | Honzontal AV Pass
ADD: Building A-B,Baoli‘an Ifdustrial Pafk,No.58 and 60, Tangtou Avenue, Shiyan Stydet, Bao'an District

TEL:0088-755-

Member of the WSC
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11a, 1 GHz to 18 GHz, Channel (5825 MHz), ANT V _
[ 7 Peak Y QP PK ——  Limit{ Limit2 —— Tracel Trace2 |

Level[dB{uV]]

Freq[GHz]

1 1470.6250 39.81 25.03 14.78 74 -34.19 1826 | Wertical PK Pass
1 1470.6250 30.76 25.03 573 54 -2324 3586 | Vertical AV Pass
2 2521.2500 44.8 2763 1717 74 -292 49 | Vertical PK Pass
2 2521.2500 35.56 2763 7.93 54 -18.44 3554 | Vertical AV Pass
3 5760.0000 65.08 3242 32,66 74 -892 1826 | Vertical PK Pass
3 5759.9710 0 3242 3242 54 54 3546 | Vertical A Pass
4 7950.0000 41.37 8.13 33.24 74 -3263 1014 | Vertical PK Pass
4 7950.0000 34.09 8.13 25.96 54 -19.91 1014 | Wertical AV Pass
[ 11101.5000 46.34 15.87 30.47 74 -2766 3332 | Vertical PK Pass
[ 11101.5000 39.24 15.87 23.37 54 -14.76 3332 | Vertical AV Pass
6 14041.5000 50.04 19.09 30.95 74 -23.96 213.7 | Vertical PK Pass
[ 14041.5000 4228 19.09 23.19 54 -11.72 2137 | Vertical A Pass
Note:

1. All emissions not reported were more than 20dB below the specified limit or in the noise floor.

2. Emission Level= Reading Level+ Probe Factor +Cable Loss.

3. Data of measurement within this frequency range shown “--” in the table above means the reading of
emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to be
measured.




7.3.8 RESTRICTED BANDS REQUIREMENTS
Test Result(Only recorded the worst case in the report):
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Frequency | Reading [ Correct | Emission Limit Margin | Polar | Detector
Factor Level

(MH2z) (dBuV/m) dB/m (dBuV/m) (dBuV/m) (dB) H/V
802.11a(6Mbps) Test channel:36

5150 64.72 -5.24 59.48 68.23 8.75 H PK

5150 53.81 -5.24 48.57 54 5.43 H AV

5150 60.46 -4.87 55.59 68.23 12.64 V PK

5150 53.02 -4.87 48.15 54 5.85 \Y AV
802.11a(6Mbps) Test channel:48

5350 61.52 -5.24 56.28 68.23 11.95 H PK

5350 53.27 -5.24 48.03 54 5.97 H AV

5350 62.32 -4.87 57.45 68.23 10.78 Y PK

5350 53.05 -4.87 48.18 54 5.82 Vv AV

802.11a(6Mbps) Test channel: 165
5850 64.38 -5.24 59.14 122.23 63.09 H PK
5850 53.99 -4.87 49.12 122.23 73.11 \Y PK

Note: Freq. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = Attenuation factor + Cable loss

Level (dBuV) = Reading level (dBuV) + Corr. Factor (dB)

Limit (dBuV) = Limit stated in standard
Margin (dB) = Level (dBuV) — Limits (dBuV)
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7.4 ANTENNA REQUIREMENT

Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.
Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

Antenna Gain
The antenna is a Integral Antenna. it meets the standards, and the best case gain of the antenna

is -0.45dBi.
Please refer to the attached "X6730B Internal Photo" for the antenna location

Page 39



®
ws [r World Standardization Certification & Testing Group ( Shenzhen ) Co.,ltd.

Report No.: WSCT-ANAB-R&E250700055A-Wi-Fi2

7.5EMISSION BANDWIDTH

7.5.1 TEST EQUIPMENT
Please refer to Section 5 this report.

7.5.2 TEST PROCEDURE
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-26dB Bandwidth and 99% Occupied Bandwidth:

Test Method:

a)The transmitter was radiated to the spectrum analyzer in peak hold mode.

b)Measure the maximum width of the emission that is 26 dB down from the peak of the
emission Compare this with the RBW setting of the analyzer. Readjust RBW and repeat
measurement as needed until the RBW/EBW ratio is approximately 1%.

Test Equipment Setting — 26dB Bandwidth:

Test Equipment Setting — 99%% Bandwidth:

a)Attenuation: Auto

b)Span Frequency: > 26dB Bandwidth

Cc)RBW: Approximately 1% of the emission bandwidth
d)VBW: VBW > RBW

e)Detector: Peak

f)Trace: Max Hold

g)Sweep Time: Auto

a)Span: 1.5 times to 5.0 times the OBW
b)RBW: 1 % to 5 % of the OBW
c)VBW: > 3 x RBW

d)Detector: Peak

e)Trace: Max Hold

6 dB Bandwidth:

Test Method:

Bandwidth.

Emissions

a)The transmitter was radiated to the spectrum analyzer in peak hold mode.
b)Test was performed in accordance with KDB789033 D02 v01 for Compliance Testing of
Unlicensed National Information Infrastructure (U-NII) Devices - section (C) Emission

c)Multiple antenna system was performed in accordance with KDB662911 D01 v02r01

Testing of Transmitters with Multiple Outputs in the Same Band.
d)Measured the spectrum width with power higher than 6dB below carrier.

Test Equipment Setting:

a)Attenuation: Auto
b)Span Frequency: > 6dB Bandwidth
c)RBW: 100kHz

d)VBW: > 3xRBW

e)Detector: Peak
f)Trace: Max Hold
g)Sweep Time: Auto

Maximum Conducted Output Power Measurement:

Test Method:

Emissions

a)The transmitter output (antenna port) was connected to the power meter.

b)Test was performed in accordance with KDB789033 D02 v01 for Compliance Testing of
Unlicensed National Information Infrastructure (U-NII) Devices - section (E) Maximum
conducted output power =>3. Measurement using a Power Meter (PM) =>b) Method PM-G
(Measurement using a gated RF average power meter).

¢)Multiple antenna systems was performed in accordance with KDB662911 D01 v02r01

Testing of Transmitters with Multiple Outputs in the Same Band.

afae

ANSI National Accreditation Board
ACCREDITED

TESTING LABORATOF

Certificate Number : AT

d)When measuring maximum conducted output power with multiple antenna systems, add
every result of the values by mathematic formula.

Test Equipment Setting: Detector - Average

Power Spectral Density:

Test Method:

a)The transmitter output (antenna port) was connected RF switch to the spectrum analyzer.
b)Test was performed in accordance with KDB789033 D02 v01 for Compliance Testing of
Unlicensed National Information Infrastructure (U-NII) Devices - section (F) Maximum Power
Spectral Density (PSD).

¢)Multiple antenna systems was performed in accordance KDB662911 D01 v02r01 in-Band
Power

Spectral Density (PSD) Measurements (a) Measure and sum the spectra across the
outputs.

d)When measuring first spectral bin of output 1 is summed with that in the first spectral bin of
output 2 and that from the first spectral bin of output 3 and so on up to the Nth output to
obtain the value for

the first frequency bin of the summed spectrum. The summed spectrum value for each
the other

frequency bins is computed in the same way.

e)For 5.725~5.85 GHz, the measured result of PSD level must add 10log(500kHz/RB
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and the final result should < 30 dBm.

Test Equipment Setting:

a)Attenuation: Auto e)Detector: RMS

b)Span Frequency: Encompass the entire emissions bandwidth (EBW) of f)Trace: AVERAGE

the signal g)Sweep Time: Auto
C)RBW: 1000 kHz h)Trace Average: 100 times
d)VBW: 3000 kHz

Note: If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to the
measured result, whereas RBW (< 500 kHz) is the reduced resolution bandwidth of the spectrum analyzer set
during measurement.

Frequency Stability Measurement:
Test Method: a)The transmitter output (antenna port) was connected to the spectrum analyzer.

b)EUT have transmitted absence of modulation signal and fixed channelize.

c)Set the spectrum analyzer span to view the entire absence of modulation emissions
bandwidth.

d)Set RBW = 10 kHz, VBW = 10 kHz with peak detector and maxhold settings.

e)fc is declaring of channel frequency. Then the frequency error formula is (fc-f)/fc x 106
ppm and

the limit is less than +20ppm (IEEE 802.11nspecification).

f)The test extreme voltage is to change the primary supply voltage from 85to 115 percent of
the

nominal value

g)Extreme temperature is -20°C~60°C

Test Equipment Setting:

a)Attenuation: Auto e)Sweep Time: Auto

b)Span Frequency: Entire absence of modulation emissions bandwidth
C)RBW: 10 kHz

d)VBW: 10 kHz

7.5.3 CONFIGURATION OF THE EUT
Same as section 3.4 of this report

7.5.4 EUT OPERATING CONDITION
Same as section 3.5 of this report.
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7.5.5 LIMIT

-26dB Bandwidth and 99% Occupied Bandwidth:

Limit: | No restriction limits.
-6 dB Bandwidth:
Limit: | For digital modulation systems, the minimum 6dB bandwidth shall be at least 500 kHz.

Test Equipment Setting:

a)Attenuation: Auto

b)Span Frequency: > 6dB Bandwidth
¢)RBW: 100kHz

d)VBW: = 3 x RBW

e)Detector: Peak
f)Trace: Max Hold
g)Sweep Time: Auto

Maximum Conducted Output Power Measurement:

X]5.15~5.25 GHz

[ILimit of Outdoor access point:

[ILimit of Indoor access point:

The maximum conducted output power over the
frequency band of operation shall not exceed 1 W
(30dBm) provided the maximum antenna gain does not

exceed 6 dBi. If transmitting antennas of directional gain

greater than 6 dBi are used, both the maximum
conducted output power and the maximum power
spectral density shall be reduced by the amountin dB
that the directional gain of the antenna exceeds 6 dBi.
The maximum e.i.r.p. at any elevation angle above 30

degrees as measured from the horizon must not exceed

125 mW (21 dBm).

The maximum conducted output power over the
frequency band of operation shall not exceed 1 W
(30dBm) provided the maximum antenna gain does
not

exceed 6 dBi. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power
spectral density shall be reduced by the amount in
dB

that the directional gain of the antenna exceeds 6
dBi.

[JLimit of Fixed point-to-point access-points:

XLimit-of Mobile and portable client devices:

The maximum conducted output power over the
frequency band of operation shall not exceed 1 W

(30dBm). Fixed point-to-point U-NII devices may employ

antennas with directional gain up to 23 dBi without any
corresponding reduction in.the maximum conducted
output power or maximum power spectral density. For

fixed point-to-point transmitters that employ a directional

antenna gain greater than 23 dBi, a 1 dB reduction in
maximum conducted output power and maximum
power spectral density is required for each 1 dB of
antenna gain in excess of 23 dBi.

The maximum conducted output power over the
frequency band of operation shall not exceed 250
mw

(24dBm) provided the maximum antenna gain does
not

exceed 6 dBi. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power
spectral density shall be reduced by the amount in
dB

that the directional gain of the antenna exceeds 6
dBi.

[X]5.25-5.35 GHz & [X]5.470-5.725 GHz

The maximum conducted output power over the frequency bands of operation shall not exceed the lesser of 250
mW (24dBm) or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz. If transmitting
antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional gain of the antenna

exceeds 6 dBi.

[X]5.725~5.85 GHz

The maximum conducted output power over the frequency band of operation shall not exceed 1 W (30dBm). If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output
power and the maximum power spectral density shall be reduced by the amount in dB that the directional gain of
the antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices operating in this band may employ

transmitting antennas with

directional gain greater than 6 dBi without any corresponding reduction in transmitter conducted power.

Power Spectral Density

X]5.15~5.25 GHz

[ILimit of Outdoor access point: 17 dBm/MHz

[]Limit of Indoor access point: 17 dBm/MHz

[ILimit of Fixed point-to-point access points: 17
dBm/MHz

X Limit of Mobile and portable client devices: 11
dBm/MHz

[]5.25-5.35 GHz 11 dBm/MHz
[]5.470-5.725 GHz 11 dBm/MHz
[X|5.725~5.85 GHz 30 dBm/500kHz q

Frequency Stability Measurement:

Limit:

(IEEE 802.11n specification).

In-band emission is maintained within the band of operation under all conditions of normal
operation as specified in the user's manual. g
The transmitter center frequency tolerance shall be £ 20 ppm maximum for the 5 GHz

p& Te
A0 es
L2 Ui
(-3

Page 42




®
ws [r World Standardization Certification & Testing Group ( Shenzhen ) Co.,ltd.

Report No.: WSCT-ANAB-R&E250700055A-Wi-Fi2

7.5.6 TEST RESULT

-26dB Bandwidth and 99% Occupied Bandwidth
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Product . EUT-Sample Test Mode : See section 3.4
Test Item : -26dB Bandwidth/-6dB Bandwidth Temperature :25C
and 99% Occupied
Bandwidth
Test Voltage :DC 3.91V Humidity : 56%RH
Test Result : PASS

-26Db&99% Bandwidth

Mode | Frequency | -26 dB Bandwidth | 99%dB Bandwidth | Verdict
(MHz) (MH2z) (MHz)
a 5180 19.68 16.395 Pass
a 5240 19.65 16.391 Pass
a 5260 19.51 16.396 Pass
a 5320 19.82 16.403 Pass
a 5500 19.74 16.383 Pass
a 5700 19.68 16.385 Pass
n20 5180 22.72 17.576 Pass
n20 5240 23.45 17.558 Pass
n20 5260 22.43 17.604 Pass
n20 5320 22.77 17.580 Pass
n20 5500 23.03 17.569 Pass
n20 5700 23.98 17.586 Pass
n40 5190 58.64 36.036 Pass
n40 5230 51.88 35.999 Pass
n40 5270 46.49 36.041 Pass
n40 5310 55.86 25.949 Pass
n40 5510 59.07 36.026 Pass
n40 5670 56.38 36.029 Pass
ac20 5180 20.16 17.546 Pass
ac20 5240 19.91 17.548 Pass
ac20 5260 20.17 17.566 Pass
ac20 5320 20.22 17.546 Pass
ac20 5500 20.04 17.551 Pass
ac20 5700 19.90 17.533 Pass
ac40 5190 40.69 35.940 Pass
ac40 5230 40.31 35.961 Pass
ac40 5270 40.34 36.027 Pass
ac40 5310 39.98 35.942 Pass
ac40 5510 40.11 35.945 Pass
ac40 5670 40.23 35.999 Pass
ac80 5210 80.46 75.292 Pass
ac80 5290 80.57 75.283 Pass 7 Sopd Taop®
ac80 5530 85.28 75.190 Pass /‘ >
ac80 5610 87.39 75.249 Pass/ 5/
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-6dB&99% Bandwidth
Mode | Frequency | -6 dB Bandwidth | 99%dB Bandwidth Limit -6 dB Verdict
(MH2) (MH2) (MH2) Bandwidth (MHz)
a 5745 15.33 16.348 0.5 Pass
a 5825 14.41 16.353 0.5 Pass
n20 5745 15.08 17.551 0.5 Pass
n20 5825 14.39 17.574 0.5 Pass
n40 5755 35.12 35.922 0.5 Pass
n40 5795 35.00 35.890 0.5 Pass
ac20 5745 15.32 17.540 0.5 Pass
ac20 5825 15.31 17.550 0.5 Pass
ac40 5755 35.09 35.827 0.5 Pass
ac40 5795 35.07 35.858 0.5 Pass
ac80 5775 75.11 75.168 0.5 Pass
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-26Db&99% Bandwidth

Test Graphs
-26dB Bandwidth NVNT a 5180MHz Antl

Spectrum Analyzer 1
Occupied BW

KEYSIGHT Input RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freg: 5.180000000 GHz
RL 3 Corr CCorr 3 5 Avg|Hold: 100/100
Freq Ref: Int (S) in: Radio Std: None

1 Graph Ref Lvl Offset 5.21 dB Mkr3 5.189844000 GHz
Scale/Div 10.0 dB Ref Value 25.21 dBm -29.05 dBm

#Video BW 620.00 kHz
#Res BW 200.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
16.395 MHz Total Power 12.3 dBm

Transmit Freq Error 5.515 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.68 MHz xdB -26.00 dB

=D (7 L (=)
26dB Bandwidth NVNT a 5240MHz Ant1l

Spectrum Analyzer 1
Oocupled BW

EYS|GHT Input: RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 5.240000000 GHz
) Coupling: DC Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None

1 Graph Ref Lyl Offset 5.25 dB Mkr3 5.249842000 GHz
Scale/Div 10.0 dB Ref Value 25.25 dBm -29.27 dBm
L

#Video BW 620.00 kHz
#Res BW 200.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
16.391 MHz Total Power 13.0 dBm

Transmit Freq Error 15.962 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.65 MHz xdB -26.00 dB

‘ - |!‘ & | 24959 PM
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-26dB Bandwidth NVNT a 5260MHz Antl

Occupied BW

KEYS|GHT Input: RF Input Z: 50 O - Center Freq: 5260000000 GHz
RL Coupling: DC Corr CCorr 3 3 Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) i Radio Std: None

1 Graph Ref Lyl Offset 5.30 dB Mkr3 5.269755000 GHz
Scale/Div 10.0 dB Ref Value 25.30 dBm

Fpedrum Analyzer 1

Center 5.26000 GHz #Video BW 620.00 kHz
#Res BW 200.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
16.396 MHz Total Power 13.1 dBm

Transmit Freq Error 2.290 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.51 MHz xdB -26.00 dB

Jul 09, 202
e | 2:52:51PM

-26dB Bandwidth NVNT a 5320MHz Antl B

Spectrum Analyzer 1
Occupied BW

KEYSIGHT !nput RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 5.320000000 GHz
RL ) ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.35 dB
Ref Value 25.35 dBm

rmmnmmmﬂ--——————-ﬂmmmmm

A LB ] A
]
I

#Video BW 620.00 kHz
#Res BW 200.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
16.403 MHz Total Power 13.8 dBm

Transmit Freq Error 7.600 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.82 MHz xdB -26.00 dB

§ - W2 R
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-26dB Bandwidth NVNT a 5500MHz Antl

Spectrum Analyzer 1
Occupied BW

KEYSIGHT !nput RF Input Z: 50 O - Trig: Free Run Center Freq: 5500000000 GHz
RL Coupling: DC Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) i Radio Std: None

Ref Lvl Offset 5.34 dB
Scale/Div 10.0 dB Ref Value 25.34 dBm

Mkr3 5.509869000 GHz

Center 5.50000 GHz #Video BW 620.00 kHz
#Res BW 200.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
16.383 MHz Total Power 15.1 dBm

Transmit Freq Error % of OBW Power 99.00 %
x dB Bandwidth xdB -26.00 dB

|9 ([P e
-26dB Bandwidth NVNT a 5700MHz Ant1l

Spectrum Analyzer 1
Occupied BW
KEYSIGHT Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 5.700000000 GHz
Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.43 dB Mkr3 5.709844000 GHz
Ref Value 25.43 dBm -24.74 dBm

#Video BW 620.00 kHz
#Res BW 200.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
16.385 MHz Total Power 16.6 dBm

Transmit Freq Error 5.863 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.68 MHz xdB -26.00 dB

=0 Cl 7
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-26dB Bandwidth NVNT n20 5180MHz Antl

Spectrum Analyzer 1
Occupied BW
KEYSIGHT !nput RF Input Z: - Trig: Free Run Center Freq: 5180000000 GHz
RL Coupling: DC Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) i Radio Std: None
Ref Lvl Offset 5.21 dB Mkr3 5.191363000 GHz
Scale/Div 10.0 dB Ref Value 25.21 dBm

1 #Video BW 620.00 kHz
#Res BW 200.00 kHz

2 Metrics

Measure Trace
Occupied Bandwidth
17.576 MHz Total Power 12.4 dBm

Transmit Freq Error 4.536 kHz % of OBW Power 99.00 %
x dB Bandwidth 22.72 MHz xdB -26.00 dB

Jul 10, 2025
8:37:02 AM

Atten: 30 dB Trig: Free Run Center Freq: 5.240000000 GHz
Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.25 dB Mkr3 5.251721000 GHz

Ref Value 25.25 dBm

#Video BW 620.00 kHz
#Res BW 200.00 kHz

2 Metrics

Measure Trace

Occupied Bandwidth
17.558 MHz Total Power

Transmit Freq Error -3.328 kHz % of OBW Power 99.00 %
x dB Bandwidth 23.45 MHz xdB -26.00 dB

acm?iaRe I
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-26dB Bandwidth NVNT n20 5260MHz Antl

Occupied BW
KEYSIGHT !nput RF Input Z: - Trig: Free Run Center Freq: 5260000000 GHz
RL Coupling: DC Corr CCorr 3 Gate: Off Avg|Hold: 100/100

Align: Auto Freq Ref: Int (S) i Radio Std: None

Ref Lvl Offset 5.30 dB
Scale/Div 10.0 dB Ref Value 25.30 dBm

Fpedrum Analyzer 1

Mkr3 5.271204000 GHz

Center 5.26000 GHz #Video BW 620.00 kHz
#Res BW 200.00 kHz

2 Metrics

Measure Trace

Occupied Bandwidth
17.604 MHz Total Power 14.5 dBm

Transmit Freq Error -13.633 kHz % of OBW Power 99.00 %
x dB Bandwidth 22.43 MHz xdB -26.00 dB

Jul 09, 2025
3:17:14 PM

-26dB Bandwidth NVNT n20 5320MHz Antl

Atten: 30 dB Trig: Free Run Center Freq: 5320000000 GHz
Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.35 dB Mkr3 5.331378000 GHz

Ref Value 25.35 dBm

#Video BW 620.00 kHz
#Res BW 200.00 kHz

2 Metrics

Measure Trace

Occupied Bandwidth
17.580 MHz Total Power

Transmit Freq Error -6.410 kHz % of OBW Power 99.00 %
x dB Bandwidth 22.77 MHz xdB -26.00 dB

ScMm?IvRe .IW
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-26dB Bandwidth NVNT n20 5500MHz Antl

Occupied BW
KEYSIGHT !nput RF Input Z: - Trig: Free Run Center Freq: 5500000000 GHz
RL Coupling: DC Corr CCorr 3 Gate: Off Avg|Hold: 100/100

Align: Auto Freq Ref: Int (S) i Radio Std: None

Ref Lvl Offset 5.34 dB Mkr3 5.511526000 GHz|
Scale/Div 10.0 dB Ref Value 25.34 dBm

]
]
|, it pet st |
A ]
]
]
]
]
]
I

Fpedrum Analyzer 1

ﬁuumﬂm. S img ]

Center 5.50000 GHz #Video BW 620.00 kHz
#Res BW 200.00 kHz

2 Metrics

Measure Trace
Occupied Bandwidth
17.569 MHz Total Power 16.6 dBm

Transmit Freq Error 12.786 kHz % of OBW Power 99.00 %
x dB Bandwidth 23.03 MHz xdB -26.00 dB

Jul 09, 2025
3:22:32 PM

-26dB Bandwidth NVNT n20 5700MHz Antl

Spectrum Analyzer 1
Occupied BW

KEYSIGHT !nput RF Atten: 30 dB Trig: Free Run Center Freq: 5.700000000 GHz
RL ) ing: Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
ign: Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.43 dB
Ref Value 25.43 dBm

Mkr3 5.711987000 GHz

#Video BW 620.00 kHz
#Res BW 200.00 kHz

2 Metrics

Measure Trace
Occupied Bandwidth
17.586 MHz Total Power

Transmit Freq Error -2.024 kHz % of OBW Power 99.00 %
x dB Bandwidth 23.98 MHz xdB -26.00 dB

ScMm?Ime W
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Occupied BW

KEYSIGHT [nput RF
RL Coupling: DC
Align: Auto

Scale/Div 10.0 dB

Fpedrum Analyzer 1

Input Z:
Corr CCorr
Freq Ref: Int (S)

Center 5.19000 GHz
#Res BW 430.00 kHz

2 Metrics

Occupied Bandwidth
36.036 MHz

Transmit Freq Error
x dB Bandwidth

Jul 09, 2025
o | 4:14:26 PM

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [T (72
RL Sy

Corr CCorr
Freq Ref: Int (S)

#Res BW 430.00 kHz
2 Metrics

Occupied Bandwidth
35.999 MHz

Transmit Freq Error
x dB Bandwidth

Jul 08, 2025
4:17:23 PM

Sacm

id

-10.476 kHz
58.64 MHz

16.763 kHz
51.88 MHz

-26dB Bandwidth NVNT n40 5190MHz Antl

Center Freq: 5190000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 5.22 dB
Ref Value 25.22 dBm

#Video BW 1.3000 MHz

Measure Trace

Total Power

% of OBW Power
xdB

-26dB Bandwidth NVNT n40 5230MHz Antl

Atten: 30 dB
Preamp: Off

Center Freg: 5.230000000 GHz
Avg|Hold: 100/100
Radio Std: None

Trig: Free Run
Gate: Off
#IF Gain: Low

Ref Lvl Offset 5.24 dB
Ref Value 25.24 dBm

#Video BW 1.3000 MHz

Measure Trace

Total Power

% of OBW Power
xdB

Page 51

Mkr3 5.219309000 GHz

14.5 dBm

99.00 %
-26.00 dB

Mkr3 5.255959000 GHz

14.8 dBm

99.00 %
-26.00 dB
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-26dB Bandwidth NVNT n40 5270MHz Antl

Occupied BW

KEYSIGHT !nput RF Input Z:
Coupling: DC Corr CCorr
RL Align: Auto Freq Ref: Int (S)

1 Graph
Scale/Div 10.0 dB

Fpedrum Analyzer 1

Center 5.27000 GHz
#Res BW 430.00 kHz

2 Metrics

Occupied Bandwidth
36.041 MHz

Transmit Freq Error
x dB Bandwidth

2.620 kHz
46.49 MHz

Trig: Free Run
Gate: Off

Center Freq: 5270000000 GHz
Avg|Hold: 100/100

Radio Std: None

Ref Lvl Offset 5.31 dB
Ref Value 25.31 dBm

#Video BW 1.3000 MHz

Measure Trace

Total Power

% of OBW Power
xdB

Mkr3 5.293246000 GHz
-31.82 dBm

15.0 dBm

99.00 %
-26.00 dB

Jul 09, 2025

4:19:48 PM

-26dB Bandwidth NVNT n40 5310MHz Antl

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [nput RF
RL S e

Corr CCorr
Freq Ref: Int (S)

]

#Res BW 430.00 kHz
2 Metrics

Occupied Bandwidth
35.949 MHz

Transmit Freq Error
x dB Bandwidth

S C M7

Atten: 30 dB
Preamp: Off

35.839 kHz
55.86 MHz

Trig: Free Run
Gate: Off
#IF Gain: Low

Ref Lvl Offset 5.35 dB
Ref Value 25.35 dBm

#Video BW 1.3000 MHz

Page 52

Center Freg: 5310000000 GHz
Avg|Hold: 100/100
Radio Std: None

Measure Trace

Total Power

% of OBW Power
xdB

Mkr3 5.337965000 GHz

99.00 %
-26.00 dB
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-26dB Bandwidth NVNT n40 5510MHz Antl

Spectrum Analyzer 1
Occupied BW

KEYSIGHT !nput RF Input Z: - Trig: Free Run Center Freq: 5510000000 GHz
RL Coupling: DC Corr CCorr 3 Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) i Radio Std: None

1 Graph Ref Lyl Offset 5.34 dB Mkr3 5.539602000 GHz
Scale/Div 10.0 dB Ref Value 25.34 dBm

Center 5.51000 GHz #Video BW 1.3000 MHz
#Res BW 430.00 kHz

2 Metrics

Measure Trace
Occupied Bandwidth
36.026 MHz Total Power 16.5 dBm

Transmit Freq Error 67.770 kHz % of OBW Power 99.00 %
x dB Bandwidth 59.07 MHz xdB -26.00 dB

Jul 09, 2025
4:24:39 PM

-26dB Bandwidth NVNT n40 5670MHz Antl

Atten: 30 dB Trig: Free Run Center Freq: 5.670000000 GHz
Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.42 dB Mkr3 5.698215000 GHz
Ref Value 25.42 dBm

#Video BW 1.3000 MHz
#Res BW 430.00 kHz

2 Metrics

Measure Trace
Occupied Bandwidth
36.029 MHz Total Power

Transmit Freq Error 22.969 kHz % of OBW Power 99.00 %
x dB Bandwidth 56.38 MHz xdB -26.00 dB

Sacm?iEe Iy
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-26dB Bandwidth NVNT ac20 5180MHz Antl

Spectrum Analyzer 1
Occupied BW

KEYSIGHT !nput RF Input Z: 50 O - Center Freq: 5180000000 GHz
RL Coupling: DC Corr CCorr 3 3 Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) i Radio Std: None

Ref Lvl Offset 5.21 dB
Scale/Div 10.0 dB Ref Value 25.21 dBm

Mkr3 5.190081000 GHz

Center 5.18000 GHz #Video BW 620.00 kHz
#Res BW 200.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
17.546 MHz Total Power 13.1 dBm

Transmit Freq Error % of OBW Power 99.00 %
x dB Bandwidth X xdB -26.00 dB

Jul 09, 202
e | 3:33:01PM

Spectrum Analyzer 1
Occupied BW
KEYSIGHT !nput RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 5.240000000 GHz
Corr CCorr Preamp: Off Gate: Off Avg|Hold: 100/100
Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 5.25 dB
Ref Value 25.25 dBm

#Video BW 620.00 kHz
#Res BW 200.00 kHz Sweep 1.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
17.548 MHz Total Power 13.5 dBm

Transmit Freq Error 10.936 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.91 MHz xdB -26.00 dB

15 C W7
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-26dB Bandwidth NVNT ac20 5260MHz Antl

Occupied BW

KEYSIGHT [nput RF
RL Coupling: DC
Align: Auto

Scale/Div 10.0 dB

Fpedrum Analyzer 1

Center 5.26000 GHz
#Res BW 200.00 kHz

2 Metrics

Transmit Freq Error
x dB Bandwidth xdB

Input Z: 3 Trig: Free Run
Corr CCorr Gate: Off
Freq Ref: Int (S)

Center Freq: 5260000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 5.30 dB
Ref Value 25.30 dBm

N

#Video BW 620.00 kHz

Measure Trace

Occupied Bandwidth

17.566 MHz Total Power

% of OBW Power

Jul 09, 2025
3:39:33 PM

Spectrum Analyzer 1
Occupied BW

KEYSIGHT [nput RF
RL S e

#Res BW 200.00 kHz
2 Metrics

Sacm

Transmit Freq Error
x dB Bandwidth

Atten: 30 dB
Preamp: Off

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 5320000000 GHz
Avg|Hold: 100/100
Radio Std: None

Corr CCorr
Freq Ref: Int (S)

Ref Lvl Offset 5.35 dB
Ref Value 25.35 dBm

#Video BW 620.00 kHz

Measure Trace

Occupied Bandwidth

Total Power

4.980 kHz % of OBW Power
20.22 MHz xdB

17.546 MHz

Jul 08, 2025
3:44:42 PM
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Mkr3 5.270083000 GHz

13.5dBm

99.00 %
-26.00 dB

Mkr3 5.330117000 GHz

14.9 dBm

99.00 %
-26.00 dB
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-26dB Bandwidth NVNT ac20 5500MHz Antl
Fpedrum Analyzer 1
Occupied BW
KEYSIGHT !nput RF Input Z: 50 O Center Freq: 5500000000 GHz
Coupllng DC Corr CCorr Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) Radio Std: None

Scale/Div 10.0 dB

Ref Lvl Offset 5.34 dB
Ref Value 25.34 dBm

Center 5.50000 GHz #Video BW 620.00 kHz

#Res BW 200.00 kHz

2 Metrics

Occupied Bandwidth
17.551 MHz Total Power
% of OBW Power

xdB

12.017 kHz
20.04 MHz

Transmit Freq Error
x dB Bandwidth

9 Jul 09, 202
e | 3:47:04 PM

Center Freq: 5.700000000 GHz
Avg|Hold: 100/100
Radio Std: None

Atten: 30 dB
Preamp: Off

Trig: Free Run
Gate: Off
#IF Gain: Low

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

Ref Lvl Offset 5.43 dB
Ref Value 25.43 dBm

#Video BW 620.00 kHz
#Res BW 200.00 kHz
2 Metrics

Occupied Bandwidth
17.533 MHz Total Power
% of OBW Power

xdB

2.475 kHz
19.90 MHz

Transmit Freq Error
x dB Bandwidth

Jul 09, 2025 |
3:49:37 PM

dacm?
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Mkr3 5.510031000 GHz
-26.06 dBm

Sweep 1.33 ms (10001 pts)

15.5 dBm

99.00 %
-26.00 dB

17.5 dBm

99.00 %
-26.00 dB




